



检测报告 TEST REPORT

No.:W100267
Receipt Date:07/21/2010
Performance Date:07/28/2010

Page 1 of 1

Applicant :SHAOXING COUNTY MAOXIN KNITTING CO.,LTD
Commodity : TABLE CLOTH
Quantity/Colour :ONE PIECE/ RED
Resource of sample :SENT BY THE APPLICANT

TEST ITEMS : BURNING BEHAVIOUR

TEST METHODS: GB/T5455-1997 《Textiles-Burning behaviour-Vertical method》

TEST RESULTS :

WALEWISE

AFTERFLAME TIME: 0S
AFTERGLOW TIME:0S
DAMAGED LENGTH:107MM
MELTING ; NO DRIPPING

CAOSSWISE

AFTERFLAME TIME:0S
AFTERGLOW TIME:0S
DAMAGED LENGTH:91MM
MELTING ; NO DRIPPING
(TESTING CONDITION :T 26℃ RH 60%; GAS: BUTANE GAS)

ATTACHED SAMPLE:



Remarks:1.The report is responsible for the sample above mentioned.
2.The report shall not be reproduced or used without written approval of the centre.
3.In case of divergence, the chinese text shall be regarded as authentic.

The end



Signer: 邵铁军



This report is only for the use of the client to realize the quality of the sample. The test results mentioned here with refer to only to the sample(s) tested unless otherwise stated. Without the written permission of the center, the report may not be reproduced except in full. The issuance of this report does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the Contract of Sale stipulations to the contrary are not binding on the Center.

add No.301 East Yan'an Road, shaoxing City,Zhejiang Province,China,312000
tel 86-575-88125328 fax 86-575-88651732
http www.sttc.com.cn
email sttc@sx.ziq.gov.cn

0000186